
ROCK LIFTER GRAPPLE-800
Model. ARL-800 PARTS LIST

Part NumberCodeNo.

Base Beam 01

02 02

03 02

04

0105

Axle ∅26 x 484 - M24

01

Qty.

Base Pad

ARL-001

Bushing ∅40 x 26.5 x 16

02

Pin ∅26 x 56 - M24

Single Arm 01

07 01

08 01

09

0210

06

02

Single Top Arm

12 01

13 01

11

Hook

Top Arm

14 02Bolt M8 x 40

ARL-002

ARL-003

ARL-004

ARL-005

ARL-006

ARL-007

ARL-008

ARL-009

ARL-010

ARL-011

ARL-012

ARL-013

ARL-014

0215

02

17 01

18 02

19

0720

16

07

Lock Stop 02

22 04

23 01

21

ARL-015

ARL-016

ARL-017

ARL-018

ARL-019

ARL-020

ARL-021

ARL-022

ARL-023

01

1

2
5

3

4

6

7

8

2

9
10

11

10 9

12

13

14

15

16

17

18

20

19

4

21

22
20

19

3

20

19

23

Pin ∅26 x 111 - M24

Bushing ∅56 x 26 x 180

Double Top Arm

Lock 

Nut M8

Washer M8

Pin ∅26 x 96 - M24

Bushing ∅70 x 26 x 30

Washer M24

Nut M24

Bolt M8 x 35

Double Arm

ASSEMBLY DIAGRAM


